
Instructions for Linbar®,
Multibar®  Twinbar   and Magnumbar®

Part # 110-1, 1310, 1201, 1710
Fits 2000-present Softail models.
Will work on 2011-up motorcycles with ABS brakes.

1. On motorcycles with ABS brakes, remove the clip that    
 secures the brake line to the left down tube of the frame.

2. Insert the highway bar from the right side of the motorcycle so the lower  
 left braket of the highway bar will slide between the frame and the   
 brake line.

3. Install the 5/16” x 1” bolt through the center mount of the highway   
 bar and into the hole in the brace between the two down    
 tubes of the frame and secure with 5/16” washer and nylon locknut.

4. Install the two lower mounts of the highway bar using the 3/8”   
 x 1 1/4” bolts and the 3/8” washers and nylon locknuts.

5. Tighten all nuts and bolts to the manufacturer’s specifications   
 and install the clip for the brake line you removed in step 1.

6.        Hardware included:
                     -1 Hex bolt 5/16 x 18 x 1
                     -2 Hex bolts 3/8 x 16 x 11/4

                         -1 Nylon lock nut 5/16 x 18                    *Bar width: 32 3/4”
                     -2 Nylon lock nut 3/8 x 16
                     -2 Sae flat washers 5/16
                     -4 Sae flat washers 3/8
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